
Sanitation Capacity 
Building Platform

National Institute of Urban Affairs

Co-Treatment  
Feasibility 

(Septage with Sewage)– 
Dehradun, Uttarakhand

(ADB supported Banjarawala, Mothrawala  
and Raipur Sewerage projects)

10th JULY 2020

Prepared For  
Uttarakhand Urban Sector Development Agency(UUSDA)





National Institute of Urban Affairs

DRAFT

Co-Treatment Feasibility 
(Septage with Sewage)– 
Dehradun, Uttarakhand

(ADB supported Banjarawala, Mothrawala  
and Raipur Sewerage projects)

10th JULY 2020

Prepared For  
The Uttarakhand Urban Sector Development Agency(UUSDA)

Sanitation Capacity 
Building Platform



ii | Co-Treatment Feasibility (Septage with Sewage)– Dehradun, Uttarakhand
[...]

 Co-Treatment Feasibility (Septage with Sewage)– Dehradun, Uttarakhand | 7

Table 5: Units Size Requirement and Tentative Costing

Sl.no STPs Mothrawala  
I and II (combined) Raipur Banjarawala

()

Capacity of 
Homogenisation tank 
(HT) (two tanks)

148 KL (75 KL each) 70 KL (35 KL each) 40 KL (20 KL each)

Area required for Screen 
chamber + Rectangular 
HT* (Depth assumed 3m)

Screen=1.5 m2

HT=   50 m2
Screen=1.5 m2

HT=  26 m2

Screen=1.5 m2

HT=   14 m2

(2)
Sludge Drying beds 
required 

No. of beds required = 8   

Bed size = 7.5 *4 * 0.3

No. of beds required =   7 

Bed size = 6 m * 3 m * 0.3 m 

No. of beds required =   7 

Bed size = 4 m * 2.0 m * 
0.3 m

Area required 240 m2 142 m2 70 m2

Total cost 

(@500,000 INR per 10 KL 
capacity HT including Screen 
chambers and Pumps)

(@500,000 INR per 10 KL 
capacity of SDB

HT Rs.74 lacs 
+(SDB=8beds*Rs.4Lacs)

TOTAL Rs. 106 lacs

HT Rs.35 lacs +(SDB=6 
beds*Rs. 2Lacs)= 

TOTAL Rs. 47 lacs

HT Rs. 27lacs +SDB Rs.7 
lacs = 

TOTAL Rs. 34 Lacs 

The HT can be constructed underground which will save space above ground level for any other 
facility.  

Considerations :
These are tentative costs, actual costs will depend on the DPRs. 
	� The size of HT and SDBs are emphasized on the intermediate period. This would prevent from 

overdesigning of Co-treatment infrastructure.  
	� Given the fact, for safe management of septage in the city and continuous load of septage into 

STPs, scheduled desludging with an interval of 2-3 years emptying of all septic tanks in the city 
on a zone wise schedule, should be encouraged. 

	� The cost for Screen and homogenisation tank is referenced from a Co-treatment DPR for Bijnor 
(24 MLD STP). 

	� The Cost for unplanted sludge drying per 10 KL is taken from various DPRs from Rajasthan 
and Uttar Pradesh, the average cost of SDBs is taken 1.5 times more for estimation as the state 
is in hilly region and the covered SDBs are suggested. 



8 | Co-Treatment Feasibility (Septage with Sewage)– Dehradun, Uttarakhand

1 Master Plan 2025 Dehradun

Uncovered Population  
and Potential for Increased Reach 

The population of Dehradun city (Dehradun Municipal Corporation) is 8,03,983 (2018) having 
1,67,577 households. Considering the 30% decadal growth rate of the city, it is expected to increase 
to approx. 10.5 lakhs in 20211. Dehradun is having 6 sewerage zones, namely, Kargi zone, Ripsana 
zone, Indra nagar zone, Vijay colony zone, Salawala zone and Doon vihar zone. Currently, these 
zones are partially served with sewerage network.

As per the Masterplan 2025 Dehradun, the population of the city will increase to almost 12 lakhs 
by 2025. The growth corridors will also add a considerable number to the increased population. 
Dehradun airport (currently domestic) is located 28 km south-east of the Dehradun city. It is 
getting upgraded to International airport and work is under process. This upgradation will attract 
big commercial establishments like Hotels, resorts nearby.

Currently, 25-30 cesspool trucks are providing desludging services in Dehradun MC area and 
nearby small municipal bodies and village panchayats. Expansion of the city as per the master 
plan 2025 and scheduled desludging of onsite sanitation systems will increase the demand for 
cesspool vehicles in the city and ultimately the demand for co-treatment facility at STPs will 
emerge.

Under the Uttarakhand Urban Development Project, three zones (Kargi, Banjarawala and Raipur) 
have been demarcated and proposed to improve and develop sanitation services in Dehradun. 
Kargi zone already have a 68 MLD STP with partially connected to sewerage network across the 
Kargi zone. There are 27,043 domestic/non-domestic sewerage connections with Kargi chowk STP 
sewer lines. Settlements that are not connected to the sewer lines are dependent on cesspool 
vehicles to empty their onsite sanitation systems. 

Other two STPs i.e. Banjarawala and Raipur are proposed and expected to be implemented by 
next 3-4 years. The current population of these two zones are 24,360 with 8,404 HHs and 96,234 
with 27,386 HHs respectively. By the time both proposed STPs in Banjarawala and Raipur zones 
are functional, the current population will increase and the population in growth corridors (as 
per the master plan 2025) will also add into the future population increasing it to almost 25%. 



 Co-Treatment Feasibility (Septage with Sewage)– Dehradun, Uttarakhand | 9

Figure 1: Sewerage zone map and proposed area of Dehradun city

Raipur 

Banjarawala project 
area 

As illustrated in the above map, Kargi zone, Banjwarawala zone and Raipur zone are the three 
areas that has proposed sewerage work. Based on the current and proposed sewerage zoning, 
following wards will emerge as potential areas that are dependent on co-treatment because 
of partial presence or completely absence of existing Waste Water conveyance and treatment 
infrastructure within Dehradun MC boundaries:

Proposed Raipur zone includes 13 wards (ward no. 63, 64, 65, 66, 67, 68, 94, 95, 97, 98, 99, 100 
and 3). The total population considered for this project is 96,963 with 19393 HHs. Although, the 
sewerage system is designed for 96,963 population (base year) but only 18993 HHs connections 
will be provided under ‘Household Sewer Connection package’. The remaining households i.e. 
400 may take some time to be connected to sewer, meanwhile, can be served with co-treatment 
facility. 

Proposed Banjarawala zone includes 3 wards (ward no. 83, 84 and 85). The total population of 
the proposed zone is 37,660 with 7532 households. Although, the sewerage system is designed for 
37,660 population (base year) but only 6314 HHs connections will be provided under ‘Household 
Sewer Connection package’. The remaining households i.e. 1218 may take some time to be 
connected to sewer, meanwhile, can be served with co-treatment facility. 

In Raipur, it is proposed under this project to provide onsite sanitation to 1181 HHs (2021) and 
1833 HHs (2036) and in Banjarawala 814 (2021) and 1408 (2036) HHs.  These are houses which are 



10 | Co-Treatment Feasibility (Septage with Sewage)– Dehradun, Uttarakhand

not technically feasible to connect with the proposed sewers because the proposed sewers will 
have to be laid much deeper in many stretches. 

Ward no. 1, 2, 59, 60, 61, 62, 96, 79, 90, 86, 91, 87, 88, 89, 93 and 92. The population of all these 
wards is 1,23,131 with 27,130 households. These wards are neither covered under the existing 
sewerage zoning plan nor under the proposed sewerage plan in Banjarawala and Raipur. 

Apart from the Dehradun MC boundaries, there are 79 village boards under Dehradun sub-
district and one large municipal body i.e. Doiwala municipal council (12,302 Households) which 
is currently getting cesspool vehicles service from Dehradun on demand basis.

Overall, it can be analyzed from above data that there are approx. more than 40, 000 HHs 
(excluding the six-sewerage zones) within or nearby Dehradun MC area, which will remain 
dependent on the onsite sanitation systems like septic tanks, pit latrines etc..  Also, the proposed 
STPs in Banjarawala and Raipur are located near to the growth corridors or desludging demand 
areas which justifies the need of co-treatment infrastructure within STPs.  

The septage generation is more than 80 KLD from these households for the current population and 
this will increase up-to 114 KLD by 2036. Hence, the proposed Co-treatment facility in Banjarawala 
and Raipur can cater up to 50% of septage generation of the city, See table 7 for detailed analysis.



 Co-Treatment Feasibility (Septage with Sewage)– Dehradun, Uttarakhand | 11

References 

	� Tayler, K. (2018) Faecal Sludge and Septage Treatment: A guide for low- and middle-income 
countries, Rugby, UK, Practical Action Publishing, <http://dx.doi. org/10.3362/ 9781780449869 

	� Metcalf & Eddy, Inc. (1991). Wastewater Engineering: Treatment, Disposal, Reuse. McGraw-Hill, 
New York. 

	� Narayana, D., 2014. Co-treatment of Septage and Faecal Sludge in Sewage Treatment 
Facilities. Water Management, 15, p.10.

	� NIUA (2020) Design Recommendations for Co-treatment of Faecal sludge and Septage with 
Sewage, at Kargi Sewage Treatment Plant, Dehradun

	� NIUA (2019) Co-Treatment of Septage at STPs of Ganga Towns in Uttarakhand

	� DPRs of Raipur and Banjarawala

	� Environmental process design of Kargi STP



12 | Co-Treatment Feasibility (Septage with Sewage)– Dehradun, Uttarakhand

Annex 1: 
Report findings for Co-Treatment at 9 
STPs, a Study by IIT-Roorkee and NIUA

The State Program Management Group (SPMG), Uttarakhand had commissioned IIT Roorkee to 
explore the co treatment potential of septage and sewage in nine STPs of the state (primarily 
Ganga towns). The report carried detailed study of potential for co-treatment of septage with 
sewage Uttarakhand state. 

Table 6: Strategies for Co-treatment of septage in 9 Ganga Towns, IIT-Roorkee-NIUA, 2019

Source: IIT-Roorkee and NIUA 2019



 Co-Treatment Feasibility (Septage with Sewage)– Dehradun, Uttarakhand | 13

Loading and disposing criteria adapted from the  IIT report and Co-treatment guidebook for Kargi 
STP
	� The incoming FSS tested by IIT -Roorkee presents a high solids concentration of ~31 kg/m3 

the STP should receive FSS at a separate receiving station and storage facility which should 
include a coarse screen followed by fine screen and a grit chamber units

	� Septage should be stored in a tank for homogenisation of the incoming Faecal sludge and 
septage, preferably underground tanks should be constructed; the size of stabilisation tank is 
determined based on the capacity of centrifuge and its associated sump well. 

	� Stored sludge in the stabilisation tank should be dewatered at Centrifuge unit of the STP. Liquid 
extracted from the centrifuge process should be conveyed into Main Pumping Station of the 
STP, for co treatment with incoming sewage at the SBR system. 

	� Solids cakes produced from Septage dewatering by Centrifuge may not need any further drying. 
But it is preferred that it should be further sun dried on sludge drying beds for 3-5 days. Co-
composting with organic waste is recommended for killing remaining pathogens and use for 
agricultural purpose as manure.



14 | Co-Treatment Feasibility (Septage with Sewage)– Dehradun, Uttarakhand

Annexure 2: 
Co Treatment Schematic for  
Septage-sewage at an STP

Figure 2: Process flow diagram for Co-treatment 

(Source: Co-treatment guidebook for Kargi STP, 2020)



 Co-Treatment Feasibility (Septage with Sewage)– Dehradun, Uttarakhand | 15

Annex 3: 
Analysis of Availability of Septage loading, 
Tankers Required and Dewatered Sludge 
Generation from Co treatment

Sl 
no. Name of STP Mothrawala I and II Raipur Banjarawala

(1)
Sewage load  2021 (Kg)

(Sewage 
Concentration*Flow rate) 

BOD 4250 2750 1107
COD 8500 5500 2215
TSS 7650 4400 1772

(2) Sewage load  2036 (Kg)

BOD Estimations are 
done based on 
ultimate capacity 
designed and current 
flow rate

4402 1902
COD 8805 3805

TSS 7044 3044

(3) Ultimate Load designed (kg)

BOD 10000 6000 2750
COD 20000 12000 5500
TSS 16000 9600 4400

(4) Spare capacity available (in 
terms of COD only) (Kg)

(i) 2021  ((3)-(1))
11500

6500 3285
(ii) 2036 ((3)-(2)) 3195 1695

(5)
Septage flow (m3) can be 
handled after Solid-liquid 
separation 

2021 ((B)-
(B*0.90)* X 
m3)=4(i)

3484 1969 995

2036 1742 (assuming 50%) 968 513

(6)

Sewage sludge produced 
(kg/day) – i.e. Centrifuge 
capacity 
Flow (m3/day) x 2.25%  
x 8kg/m3)

(i)Ultimate 
designed 

1000 
(1000*8=8000 kg/
day)

540 (540*8=4320 
kg/day) 

247.5 
(247.5*8=1980 
kg/day)

(ii)2021 425(425*8=3400 
kg/day)

247.5 
(247.5*8=1980 
kg/day)

99.7 (99.7 *8= 
797.6 kg/day)  

(iii)2036 680 (680*8=5440 
kg/day)

396 (396*8=3168 
kg/day)

171.2 (171.2 * 8 = 
1369.8 kg/day)

(7) Actual capacity available to 
entertain Septage (kg/day)

2021 

6 (i)- 6(ii)
4600 2340 1182

2036 

6(i)-6(iii)
2560 1152 610.2

(8)
Septage (m3/day) can be 
handled at STP @ 31 kg/m3 
TSS conc.

2021 (7)/TSS 
Conc.) 148 75 38 ~40

2036 (7)/TSS 
Conc.) 82 37 19.6 ~20

(9) No. of vacuum tankers 
@4m3 2036 10 4 2

(10) Solid (septage) produced 
after dewatering (m3/day)

2021 15 7 4
2036 8 3.5 2

The table above highlights the feasibility of Septage co treatment in the 3 STPs, in terms of the 
base flow potential gap of sewage flowing into these STPs.



16 | Co-Treatment Feasibility (Septage with Sewage)– Dehradun, Uttarakhand

Assumptions taken 
	� Centrifuge capacity is designed based on 2.25% sewage sludge is produced of sewage (Source: 

Kargi Environmental process design-SBR technology) 
	� Solid concentration of sewage sludge into centrifuge = 8 kg/m3 Source: Kargi Environmental 

process design-SBR technology)
	� Solid concentration of septage (TSS conc.) = 33 kg/ m3
	� Truck capacity 4m3.
	� COD loading per truck = 33000mg/l COD*4 m3= 130 kg/truck
	� One truck can do maximum two emptying per day 
	� No. of working days = 300 days
	� Septage generation 120 litres/capita/annum (adapted from IS 2470) 



 Co-Treatment Feasibility (Septage with Sewage)– Dehradun, Uttarakhand | 17

Annex 4: 
No. of households Rely on  
Onsite Sanitation system 

These households will remain relied on onsite sanitation systems until any sewerage projects are proposed 

for thsese areas. Hence, these areas can provided with Septage management including Co-treatment of 

Septage with sewage at Dehradun STPs.    The table above highlights the feasibility of Septage co 
treatment in the 3 STPs, in terms of the base flow potential gap of sewage flowing into these STPs.

Table 7: Households dependent on Onsite Sanitation

Area name Description No .of households 

Doiwala municipal council 79 village boards under Dehradun sub-district 
and Doiwala Municipal council 12,302

Ward no. 1, 2, 59, 60, 61, 62, 96, 79, 90, 
86, 91, 87, 88, 89, 93 and 92 No proposal for sewerage yet 27130

Raipur These are houses which are not technically 
feasible to connect with the proposed sewers

1181
Banjarawala 814
No. of households (2021) 41427
Septage generation - 2021 (KLD) 82
No. of households (2036) @ 25% decadal growth rate 56961
Septage generation - 2036 (KLD) 114



Notes:



Notes:



Notes:





About NIUA 
NIUA is a premier national institute for research, capacity build-
ing and dissemination of knowledge in the urban sector, includ-
ing sanitation. Established in 1976, it is the apex research body 
for the Ministry of Housing and Urban Affairs (MoHUA), Govern-
ment of India. NIUA is also the strategic partner of the MoHUA 
in capacity building for providing single window services to the 
MoHUA/states/ULBs. The Institute includes amongst its pres-
ent and former clients Housing and Urban Development Corpo-
ration, Niti Ayog, City and Industrial Development Corporation 
of Maharashtra, USAID, World Bank, Asian Development Bank, 
GIZ, UNICEF, UNEP, UNOPS, Cities Alliance, Bill & Melinda Gates 
Foundation, Rockefeller Foundation, Global Green Growth

About SCBP
Sanitation Capacity Building Platform (SCBP) is an initiative of 
the National Institute of Urban Affairs(NIUA) for addressing ur-
ban sanitation challenges in India. The 3 year programme(start-
ing 2016) is supported by a Gates Foundation grant. It is aimed 
at promoting decentralised urban sanitation solutions for sep-
tage and waste water management. The Platform is an organic 
and growing collaboration of universities, training centres, re-
source centres, non-governmental organizations, consultants 
and experts. The Platform currently has on board CEPT Uni-
versity, CDD Society and BORDA, ASCI, AIILSG, UMC, ESF, CSE, 
WaterAid, CPR, iDECK, CSTEP and WASHi. The Platform works 
in close collaboration with the National Faecal Sludge and Sep-
tage Management Alliance(NFSSMA).

National Institute of Urban Affairs
1st Floor, Core 4B, India Habitat Centre, Lodhi Road, New Delhi - 110003 